

TABLE 1 Dabrafenib desensitization and dose escalation schedule

| Week | Dabrafenib dose | Trametinib dose |
|------|----------------------------------|-----------------|
| 1 | 50 mg, daily | 0.5 mg, daily |
| 2 | 75 mg, daily | 0.5 mg, daily |
| 3 | 50 mg, twice daily | 0.5 mg, daily |
| 4 | 75 mg, daily AM; 50 mg, daily PM | 0.5 mg, daily |

Note: The recommended pediatric doses are 5.25 mg/kg/day (divided twice daily) for dabrafenib and 0.025 mg/kg (orally administered, daily) for trametinib.